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Test Items Unit
The basic
requirements —_—
(structure)

1)Structural damage shall not occur
easily, and the design, composition
and installation of components shall
not pose any danger to users;

2)The headband shall be elastic or
adjustable, easy to wear and remove,
and the face mask shall be firmly
fixed on the face, and no obvious
compression or tenderness shall
appear during wearing. The headband
of replaceable facepiece and full
facepiece shall be replaceable;

3)If masks of the same size and style
are worn in different ways, they
should be tested for different

products;
4)The visual field should not be
significantly affected

5)During wearing, the lens of the full
facepiece should not be fogged or
otherwise affect the vision.

6)The respirator with replaceable
filtler elements, inhalation valve,
exhalation valve and headband shall
be designed to be easily replaced, and
the wearer can check the air tightness
of the mask and face at any time and
conveniently, and check the air
tightness of wearing;

7) The breathing hose shall not
restrict the head movement or the
movement of the wearer, shall not
affect the tightness of the mask, and
shall not restrict or block the airflow;

8) Protection shall be provided on the
front of the exhalation valve. The
exhalation valveprotection device
may be a specially designed part or
play a protective role with the help of
other parts on the mask:

9) The structure of the disposable
facepiece should be able to ensure the
close fit with the face, and should not
be deformed in normal use;

10) Parts of replaceable facepiece
(filter elements) should be cleanable;

1)It is not easy to cause structural
damage, and the design,
composition and installation of
components do not pose any
danger to users

2)The headband is designed as
elastic material, adjustable, easy
to wear and remove, and can
firmly fix the mask on the face
without obvious compression or
tenderness during wearing:

3)The field of vision is not
significantly affected,;

4)The structure of the disposable
facepiece can ensure the close
contact with the face, and it will
not be deformed in normal use.

Qualified

~
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The surface of the sample shall be The surface ssm sampl.e is free
2 from damage, deformation and
free from damage, deformation and :
: . other obvious defects. The
other obvious defects. The material ;
material and structure of the
and structure of the components shall ;
: . components can withstand normal
be able to withstand normal service : i ;
et : service conditions and possible
Appearance conditions and possible temperature, o :
2 a " S e e 3 temperature, humidity and | Qualified
inspection humidity and mechanical impact. sty
N mechanical impact.
After temperature and humidity o
s After temperature and humidity
pretreatment and mechanical strength :
’ pretreatment and mechanical
pretreatment according to the method
strength pretreatment, the parts
of 6.2, the parts should not fall off, be | .
did not fall off, damage or
damaged or be deformed.
deform.
Sample No MV
i
Unpretr- I 127.6
Total | cated | o# | j254
disposable facepiece I i
KN9O: resistance | pretr- | 0 | 122.4
3 Breath Pa inhalation resistance : <170 eated 6" 123.6 Qualified
Resistance exhalation resistance: <170 #
Unpretr- 3 107.6
Total cated | 4# | 1043
exhalation p
resistance | pret- | 7 | 1014
eated | g | 100.5
Unpretreated
1# Each headband, buckle and other
adjusting parts of themask did not slip or
Each headband, buckle and other break after being subjected to 10N oftension
____ | adjusting parts of the mask should for 10s. )
4 e & not slip or break when subjected to a | Afier pretreatment: Qunlineg
10N tension for 10s. 5# Each headband, buckle and other
adjusting parts of the mask did not slip or
break after being subjected to 10N tension
for 10s.
Carbon dioxide ;
5 Rt o s - |7 Sk CO2 volume fraction should be no 0.4% Qualified
. . . greater than 1%.
inhalation air
lower field of vision=35° 61°
6 Field of vision Qualified
binocular field of vision=65% 74%
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Sample No MV
o# 99.4
10# 99.3
11# 99.5
12# 99.4
13# 99.5
14# 99.5
15# 99.3
Unpretreated | 16# 99.2
Filter efficiency 17# 99.2
1%
7 (NaCl —= KN90: =90.0 18# 99.3 Qualified
particulate
matter) 194 99.4
20# 99.2
21# 99.3
22# 99.2
23# 99.4
24# 99.0
25# 99.0
Temperature
and humidity | 26# 98.9
treatment
27# 98.8
28# 99.0
According to the method of 6.16, Expeim
under the condition of simulated use, eqter E2 | E3 | E9 | E12
Practical the subjects provide subjective A 3 3 3 3
8 performance / | —— | evaluation for the performance that is Qualified
score difficult to evaluate by other
detection methods, such as those B 3 3 3 3
specified in 5.1b) and 5.11
Unpretreated
1#, 2#The parts of the specimen
exposed to the flame did not burn
The parts exposed to the flame after being removed from the
9 Flammability | —— should not burn after being removed | flame. Qualified

from the flame; if they do, the
renewal time should not exceed 5s.

After pretreatment:
3#, 4#The parts of the specimen
exposed to the flame did not burn
after being removed from the

flame.
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TIL
Head
No. stati | Fead (up .
) (side/ Talk | static | Mean
Based on Til of each ¢ side) /dow
action (i. e. 10 persons n)
and 5 actions) , TILof | y | 31# | 6.1 | 70 | 72 | 66 | 6.0 | 6.6
at least 46 actions in
32#
50 actions g 4.6 | 53 ] 62 | 56 | 4.1 5.2
KN90 <13 |al33# 46 | 5056|5540 | 49
10 Leakage/% | —— ted [ 34# | 7.4 [138]139[13.6] 7.0 | 108 Qualified
Total Toward Leskage 35# 1 43 | 5.1 | 53 | 49 | 3.6 | 46
for at least 8 outof 10 | Af| 36# | 68 | 7.5 | 82 | 8.1 | 59 | 7.3
subjects when 37 57 [ 59 |60 | 55 | 53 | 57
evaluated on a total pr o
person basis etr 46 | 53 | 56 | 53 | 40 | 49
KN90 <10 | 139 | a6 | 48 | 52 | 43 | 39 | 46
ent | 40# | 39 | 44 | 49 | 43 | 3.7 | 42
47 out of the 50 individual exercise results < 13
9 individual wearer arithmetic means< 10
The subjective evaluation of practical performance adopts 5-point scoring method; 5 points indicate that they have
Rem the best feeling for an evaluation project, 3 points indicate moderate feeling, and 1 point indicates unacceptable
feeling
arks

E2: Rapid Walking Test  E3:

E12: Filling Test

Flexion and extension walking test

Pipeline experiment

The following blank

Test sample picture
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TEST REPORT

GTFWT20221065
Product Name Air Mask Urban — Filter Mini
Trust Unit Airinum AB

Guangzhou Harley Commodity Company
Manufacturer Limited

Test Category Entrusted Test
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JIANGSU QUALITY SUPERVISION AND INSPECTION CENTER FOR SPECIAL SAFETY PROTECTION PRODUCTS

|35 %30 75 211 B3 4P PR 8 I B 3 i O JL| (31731 )

NATIONAL QUALITY INSPECTION CENTER FOR SPECIAL LABOR PROTECTION ARTICLES ( JIANGSU |



Test Report
GTFWT20221065 Page 1 of 5
Specification Type M
Product Name | Air Mask Urban- Filter Mini
Trademark Airinum AB
Trust Unit Airinum AB Tel ===
Manufacturer Guangzion . Harley ~ Conmuodity Sample Grade KN90
Company Limited
Sample Sample Receiving
. 70 pcs 2022-05-16
Quantity Date
Test Category | Entrusted Test Serial Number —
Samples . .
. Meet the testing requirements Test Date 2022-05-17 ~ 2022-05-27
Conditions

Document and

Decide GB 2626-2019  respirator protection products Self-breath Particles Filtration Respirator
Accordance
Test
Conclusion See the results page for the test results.
\ -\ ‘ i
SignatuimDate:, .2022-05-30
R " This report is only responsible for the test results issued by the samplesyThe uncerjaih‘f; of the
emarks i
measurement results is not considered in the detection results and compliance judgment.
\ -
.45 757 i
Approver » N\ Examiner k /b//(/j Compiler




GTFWT20221065

Testing Results

Page 2 of §

Serial

Test Items

Unit

Requirement

Results

Individual
Judgment

The basic

(structure)

1)Structural damage shall not occur
easily, and the design, composition
and installation of components shall
not pose any danger to users;

2)The headband shall be elastic or
adjustable, easy to wear and remove,
and the face mask shall be firmly
fixed on the face, and no obvious
compression or tenderness shall
appear during wearing. The headband
of replaceable facepiece and full
facepiece shall be replaceable;

3)If masks of the same size and style
are worn in different ways, they
should be tested for different
products;

4)The visual field should not be
significantly affected

5)During wearing, the lens of the full
facepiece should not be fogged or
otherwise affect the vision.

6)The respirator with replaceable
filter elements, inhalation valve,
exhalation valve and headband shall
be designed to be easily replaced, and
the wearer can check the air tightness
of the mask and face at any time and
conveniently, and check the air
tightness of wearing;

7) The breathing hose shall not
restrict the head movement or the
movement of the wearer, shall not
affect the tightness of the mask, and
shall not restrict or block the airflow;

8) Protection shall be provided on the
front of the exhalation valve. The
exhalation valveprotection device
may be a specially designed part or
play a protective role with the help of
other parts on the mask:

9)  The structure of the disposable
facepiece should be able to ensure the
close fit with the face, and should not
be deformed in normal use;

10) Parts of replaceable facepiece
(filter elements) should be cleanable;

DIt is not easy to cause structural
damage, and the design,
composition and installation of
components do not pose any
danger to users

2)The headband is designed as
elastic material, adjustable, easy
to wear and remove, and can
firmly fix the mask on the face
without obvious compression or
tenderness during wearing;:

3)The field of vision is not
significantly affected;

4)The structure of the disposable
facepiece can ensure the close
contact with the face, and it will
not be deformed in normal use;

Qualified




Testing Results

GTFWT20221065 Page 3 of 5
Serial Test Items Unit Requirement Results Wbidasl
Judgment
The surface of the sample shall be | The surface of the sample is free
free from damage, deformation and | from damage, deformation and
other obvious defects. The material | other  obvious defects. The
and structure of the components shall | material and structure of the
be able to withstand normal service ::r'c&z"e:éigﬁ?m‘:’slth::;"dpgggg?;
2 Appearz%nce B i cond'm.ons and possible 'tempc:arature, temperature, humidity and | Qualified
inspection humidity and mechanical impact. S
e mechanical impact.
After temperature an(! humidity | Afier temperature and humidity
pretreatment and mechan]ca] Strength pretreatment and mechanical
pretreatment according to the method | strength pretreatment, the parts
of 6.2, the parts should not fall off, be [ did not fall off, damage or
damaged or be deformed. deform.
Sample No MV
Unpr | 1* [ 1104
_Total | etrea -
Inspi-rat | o4 2 114.3
disposable facepiece oy #
KN9O0: resis-tan | pretr- | 109.6
3 Breath Pa inhalation resistance : <170 ° |eated | 6 | 107.4 | Qualified
Resistance i i - <
exhalation resistance: <170 Unpr | 3* 06.4
Total | etrea
exhal-ati | .4 4" 92.4
on -
resis-tan | pretr- | 7 90.6
° | e | 913
Unpretreated
1# Each headband, buckle and other
adjusting parts of themask did not slipor
Each headband, buckle and other break affer being subjected to 10N of tension
____ | adjusting parts of the mask should for 10s. .
* s not slip or break when subjected to a | Afferpretreatment: e
10N tension for 10s. S# Each headband, buckle and other
adjusting parts of the mask did not slip or
break after being subjected to 10N tension
for 10s.
Carbon dioxide ;
5 content of the L CO2 volume fraction s?ould be no 0.3% Qualified
P . : greater than 1%.
inhalation air
lower field of vision=35° 61°
6 Field of vision Qualified
binocular field of vision=65% 73%

gy &
oty i

-
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Testing Results

GTFWT20221065 Page 4 of S
Serial Test Items Unit Requirement Results St
Judgment
Sample No MV
o# 99.3
10# 99.2
11# 99.2
12# 99.3
13# 99.1
14# 99.2
15# 99.2
Unpretreated e 99.3
Filter efficiency 17# 99.2
o 18# 99.3
7 (NaCl — KN90: =90.0 : Qualified
particulate 19# 99.2
matter) )
20# 99.2
21# 99.3
22# 99.3
23# 99.4
24# 99.0
25# 98.9
Temperature
and humidity | 26# 98.8
treat t
reatment a7 | 99.0
28# 98.9
According to the method of 6.16, Expeim
under the condition of simulated use, eqter E2 | E3 | E9 | EI2
Practical the subjects provide subjective X 3 3 3 3
8 performance / | —— | evaluation for the performance that is Qualified
score difficult to evaluate by other
detection methods, such as those B 3 3 3 3
specified in 5.1b) and 5.11
Unpretreated
1#, 2#The parts of the specimen
exposed to the flame did not burn
The parts exposed to the flame after being removed from the
9 Flammability ____ | should not burn after being removed | flame. Qualified

from the flame; if they do, the
renewal time should not exceed 5s.

After pretreatment:

3#, 4#The parts of the specimen
exposed to the flame did not burn
after being removed from the
flame.
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Testing Results

GTFWT20221065 Page 5 of 5
. : : Individual
Serial | Test Items Unit Requirement Results
Judgment
TIL
Head Head
) No. stati | . (up .
Based on Til of each o | Gde ]l | Talk | satic | Mean
action (i. e. 10 persons side) n)
and S actions) , TIL of 314
Adenst 46 aetions i U 39 | 44 | 52 | 51 | 34 | 44
50 actions np|32# 137 | 41 | 41 | 41 |36 | 39
ret
BNpG B 3359 [ 6267605460
10 | Leakage/% | —— ted | 34% | 8.0 | 13.6 | 13.9 | 136 | 73 | 109 | Qualified
Total Inward Leakage 35# | 43 | 46 | 49 | 48 | 4.1 4.5
for at least 8 out of 10 | Af| 36# | 40 | 46 | 56 | 50 | 32 | 45
subjects when ter
evaluated on a total pr|37#] 48 | 57 | 57|49 | 46 | 5.1
person basis er |38# ] 47 | 52 | 57| 48 | 45| 50
<
KNS 10 AN139% ) 41 |43 52|51 |39 |45
ent | 40# | 53 | 57 | 58 | 54 | 50 | 55
47 out of the 50 individual exercise results < 13
9 individual wearer arithmetic means< 10
The subjective evaluation of practical performance adopts 5-point scoring method; 5 points indicate that they have
Reti the best feeling for an evaluation project, 3 points indicate moderate feeling, and 1 point indicates unacceptable
feeling
arks

E2: Rapid Walking Test E3: Flexion and extension walking test ~ E9: Pipeline experiment
E12: Filling Test

Test sample picture

The following blank
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. This Report Is Invalid If Without “The Test Special Seal” Or The Official Seal

Of The Institute.

. The Reproduction Is Invalid If Without Being Confirmed By The Test Special
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This Report Is Invalid If Without Signature Of The Major Tester And The
Examiner And The Approver.
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